
IAT 03 SOLUTION 

MIWWE 17CV71_ CIVIL 7TH SEMESTER 2020-21 

 

 

 
Internal Assessment Test 3 – Dec. 2020 
Sub: Municipal & Industrial waste water Engineering Sub Code: 17CV71 Branch: CIVIL 

Date: 14/12/20 Duration: 90 min’s Max 
Marks: 50 Sem/Sec VII A & B OBE 

Answer for any 50 marks MARK
S 

CO RB
T 

1 Explain with a flow diagram of conventional sewage treatment plant; discuss the function 
of each component. 

[ 08] CO3 L2 

2 Explain F/M ratio and sludge volume index with significance in ASP. [ 04] CO3 L2 

3 Rectangular sedimentation tank is used to treat 2MLD of sewage for a design period off 
2.5 hours velocity of flow of 0.2 m/minute and effective depth of 3 meter. Determine: 

i) The length of the tank required ii) Width of the tank iii) Overflow rate of tank 
in m3/m2/day. 

[ 08] CO4 L2 

4 What is meant by modification of ASP and list any four modifications explain anyone 
briefly 

[ 04] CO2 L2 

5 With sketch explain grit chamber and skimming tank. [ 04 ] CO2 L2 

6 Explain with flow diagram the working principle of conventional Trickling filter in 
sewerage treatment plant. 

[08] CO3 L2 

7 Explain the problems associated with trickling filter operations and what are the remedial 
treatment for it. 

[04 ] CO3 L2 

8 Define following terms with formulae: in ASP: 
i) Hydraulic Retention Time   ii) Solid Retention Time( Mean Cell Residence Time) 
iii)  Organic loading based on F/M ratio iv) Volumetric BOD5 loading. 

[10 ] CO4 L2 

 
 
 
 
 
 
C I                                                                                                                                   CCI 
 

 

 

 



Solution Q.1 

Sewage is 99 % water carrying domestic wastes originating in kitchen, bathing, laundry, urine and night 
soil. A portion of these goes into solution. The remaining goes into colloidal or suspended stages. It also 
contains salts used in cooking, sweat, bathing, laundry and urine. It also contains waterborne pathogenic 
organisms from the night soil of already infected persons. 

Components of Sewage Treatment Plants • Pumping of Sewage • Primary Treatment • Secondary 

treatment . Tertiary treatment. 

 

 



Pumping Station • Receiving Chamber • Coarse Screening • Wet Well (Raw Sewage Sump) • Pump 

House • Raw Sewage Pumps. 

Primary Treatment • Fine Screening • Grit Removal • Primary Clarification. 

The basic function of wastewater treatment is to speed up the natural processes by which water is 
purified. ... In the primary stage, solids are allowed to settle and removed from wastewater. The 
secondary stage uses biological processes to further purify wastewater. Sometimes, these stages are 
combined into one operation. 

Sewage treatment is a multi-stage process designed to treat sewage and protect natural water bodies. 
Municipal sewage contains various wastes. If improperly collected and improperly treated, this sewage 
and its related solids could hurt human health and the environment. A treatment plant’s primary 

objectives are to clean the sewage and meet the plant’s discharge standards The treatment plant personnel 

do this by reducing the concentrations of solids, organic matter, nutrients, pathogens and other pollutants 
in sewage. The plant must also help protect the receiving water body, which can only absorb a certain 
level of pollutants before it begins to degrade, as well as the human health and environment of its 
employees and neighbours. 

Q.2 SOLUTION: F/ M ratio: The F/M ratio is a process control number that helps you to determine the 
proper number of microorganisms for your system. ... Influent Flow into your activated sludge system 
(Flow MGD) Influent CBOD (mg/l) concentration into your aeration tank. 

F:M ratio is a great tool for wastewater operators to make sure their bacteria population is being given the 
conditions needed for success. However many plants struggle with a low F:M Ratio. Having a low F:M 
ratio, means you have too many bacteria in your wastewater system relative to the incoming Biochemical 
Oxygen Demand (BOD). This causes starvation of healthy floc forming bacteria, and issues such as 
bulking, or high effluent Total Suspended Solids (TSS). Low F:M conditions also favor the growth of 
filamentous bacteria. 

 Influent Flow into your activated sludge system (Flow MGD) 
 Influent CBOD (mg/l) concentration into your aeration tank. 
 Mixed Liquor Volatile Suspended Solids Concentration (mg/l) 
 Volume (in gallons) of your aeration system 

The term Food to Microorganism Ratio (F/M) is actually a measurement of the amount of incoming food 
( Lbs of Influent CBOD) divided by the Lbs of Microorganisms in your system. Some calculations also 
include the volume of activated sludge in your clarifiers, the one demonstrated here does not. If you have 
an activated sludge system, you should determine your F/M ratio regularly. 

F= Influent Flow (MGD) X  Influent CBOD Concentration (mg/l) X 8.34 

M= Aeration System Volume (in Millions of Gallons) X   MLVSS  X  8.34 

Sludge volume index: Sludge Volume Index (SVI) is used to describe the settling characteristics 
of sludge in the aeration tank in Activated Sludge Process. ... It is defined as 'the volume (in mL) 
occupied by 1 gram of activated sludge after settling the aerated liquid for 30 minutes'. 



Sludge Volume Index, also known as SVI, describes how well the sludge from the aeration tank settles 
and compacts. It’s a common test question on the operator exam, so be sure to absorb this information 
before your next test, Sludge volume index ( SVI ) is fairly easy and quick to perform, and can be 
obtained using data from laboratory tests and a simple math formula.  Once you’ve solved a few 
problems, you’ll get the hang of it. 
In order to calculate sludge volume index ( SVI ), you will need two numbers. The first number comes 
from a 30-minute settleability test, where 1 liter of the mixed liquor sample from the aeration tank is 
poured into a container called a settleometer. The sludge is allowed to settle for 30 minutes, and the 
volume of the settled sludge is measured in mL/L. 
The other number used in the sludge volume index ( SVI ) calculation comes from a MLSS test. It simply 
determines the suspended solids concentration of the sample from the aeration tank, in mg/L. 
 

 

 

 

Q.3. SOLUTION: 

Rectangular sedimentation tank is used to treat 2MLD of sewage for a design period off 2.5 hours 
velocity of flow of 0.2 m/minute and effective depth of 3 meter. Determine: 
The length of the tank required ii) Width of the tank iii) Overflow rate of tank in m3/m2/day. 

M3/day= sewage flow rate x population= 80% of water supply x pop. 

CAPACITY REQUIRED: = detention period= 2 hours  capacity=  total sewage flowx 2/24= m3 

Surface ares= sewage flow / over flow rate 

 Effective depth=  capacity/ surface area 

 B XL  = AREA m2. 

 L= 4X B 

 BX 4B= SURFACE AREA.  B= AND L= can be calculated. 

Q4 solution: 

Modifications in ASP • In conventional ASP many modifications can be made both with respect to 
basin configuration, asrespect to basin configuration, as well as aeration techniques. 4. Tapered Aeration 
The tapered aeration system is similar to the conventional activated sludge process. 

1. Modifications in ASP • In conventional ASP many modifications can be made both with respect 
to basin configuration, asrespect to basin configuration, as well as aeration techniques. 

2. 3. Conventional ASP 
3. 4. Tapered Aeration • The tapered aeration system is similar to the conventional activated sludge 

process. The major difference is in the arrangement of the diffusers. • The diffusers are close 

https://image.slidesharecdn.com/l-32-150311044132-conversion-gate01/95/l-32-modifications-of-asp-3-638.jpg?cb=1426048919
https://image.slidesharecdn.com/l-32-150311044132-conversion-gate01/95/l-32-modifications-of-asp-4-638.jpg?cb=1426048919


together at the• The diffusers are close together at the influent end where more oxygen is needed. 